PARTS AND OPERATION MANUAL

STOW

A DIVISION OF MULTIQUIP INC.

STOW VIBRATOR HEADS

MODELS 900, 1000, 1300,
1400, 1700, 2100 & 2600

MODEL #
SERIAL #

Revision #1 (04/22/02)

P/N 36200



VIBRATOR HEADS—TABLE OF CONTENTS

Here's How To Get Help ..o 3
Table Of Contents .......cccoevvveeerirecerseeeescsenee, 4
Parts Ordering Procedures ..........coouevveerenereeinnns 5
Safety Message Alert Symbols ..........cccoevrricennnnn. 6
Rules For Safe Operation ........ccccceevnieennceinnns 7

MQ STOW - VIBRATOR HEADS

Preparation & Operation .........ccccovvevvreennineenns 8
MaINtENANCE .....eovvrereeecre e 9-10
SPECIfiCAtioNS .....veeveveriricirerce e, 11
Seal Installation INStructions .........ccceceveevvvrvereennne. 12
Vibrator Head Assembly ..........ccoooeernicininenne 14-17
Terms And Conditions Of Sale .........ccoevveecvricvnnne. 18

PAGE 4 — VIBRATOR HEADS— PARTS & OPERATION MANUAL — REV. #1 (04/22/02)



SV-SERIES — VIBRATOR HEAD ASSY.

VIBRATOR HEAD ASSY.

PAGE 14 — VIBRATOR HEADS— PARTS & OPERATION MANUAL — REV. #1 (04/22/02)



SV-SERIES — VIBRATOR HEAD ASSY.

VIBRATOR HEAD ASSY.
ITEM NO. PART NO. DESCRIPTION 900 | 1000 | 1300 | 1400 | 1700 | 2100 | 2600
17302-505 MODEL 900 X
16369-501 MODEL 1000 X
16317-501 MODEL 1300 X
16316-501 MODEL 1400 X
15699-505 MODEL 1700 X
16301-501 MODEL 2100 X
16274-501 MODEL 2600 X
1 17303-002 HOUSING 1
1 16371-001 HOUSING 1
1 16320-001 HOUSING 1 1
1 15700-001 HOUSING 1
1 16305-001 HOUSING 1
1 16279-001 HOUSING 1
2 08233-004 NUT GRIPCO 1/4-20 1
2 08233-005 NUT GRIPCO 5/16-18 1
2 08297-006 NUT GRIPCO 3/8-24 1 1
2 06511-005 HHCS 3/8-24 x 5/8 1 1
2 06513-006 HHCS 1/2-20 x 3/4 1
3 09189-002 BEARING 4
3 10093-401 BEARING 4
3 19393-004 BEARING 4 4
3 19393-003 BEARING 4
3 19393-001 BEARING 4
3 19393-002 BEARING 4
4 11199-002 SPINDLE 1
4 19484-001 SPINDLE 1
4 18871-001 SPINDLE 1 1
4 26900-001 SPINDLE 1
4 18785-001 SPINDLE 1
4 18809-001 SPINDLE 1

VIBRATOR HEADS — PARTS & OPERATION MANUAL — REV. #1 (04/22/02) — PAGE 15



SV-SERIES — VIBRATOR HEAD ASSY.

VIBRATOR HEAD ASSY.

PAGE 16 — VIBRATOR HEADS— PARTS & OPERATION MANUAL — REV. #1 (04/22/02)



SV-SERIES — VIBRATOR HEAD ASSY.

VIBRATOR HEAD ASSY.

ITEM NO. PART NO. DESCRIPTION 900 | 1000 | 1300 | 1400 | 1700 | 2100 | 2600
5 07001-056 SEAL 2
5 07001-021 SEAL 2
5 07001-029 SEAL 2 2
5 07001-046 SEAL 2
5 07001-057 SEAL 2
5 07001-019 SEAL 2
6 26055-001 SPACER 1
8 26050-001 FITTING ADAPTER 1
8 16375-001 FITTING ADAPTER 1
8 16328-001 FITTING ADAPTER 1
8 16327-001 FITTING ADAPTER 1
9 26049-001 CASING ADAPTER 1
9 16374-002 CASING ADAPTER 1
9 16325-001 CASING ADAPTER 1
9 16326-001 CASING ADAPTER 1
9 16704-001 CASING ADAPTER 1
9 16303-001 CASING ADAPTER 1
9 16278-001 CASING ADAPTER 1
10 11906-025 SHIM 2 2
10 11906-012 SHIM 2 2
10 11906-015 SHIM 2 2
10 11906-020 SHIM 2
1 07030-006 FLATWASHER 3/8 1 1
1" 07030-008 FLATWASHER 1/2 1
12 11204-001 TIP 1
12 16368-001 TIP 1
12 16318-001 TIP 1 1
12 15705-001 TIP 1
12 16302-001 TIP 1
12 16277-001 TIP 1

VIBRATOR HEADS — PARTS & OPERATION MANUAL — REV. #1 (04/22/02) — PAGE 17



